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CERTIFICATE OF CONFORMITY

Matenials Testng

CHEMICAL & PHYSICAL | Nadcap [
industries TEST DATA |
5 i
630 East Lambert Road i i
P.O. Box 630/Brea, Callfornia 92822-0630 ied - |14
Tel: (714) 990-4121 Fax: (714) 529-6726 NDT
LOT #: D3565
Assembly / Mechanical Tests
Customer Drawing NSA5472-5K7 l Issue i M Alrbus Approval No.: 100118
Bristol Part No BH005621-5 Manufacture Date 03/09/1%
! Performance NASM25027 Lot Quantity 22,654
Component Bristol I [~ Thread
Requirements Matenal Qc Number Heat Treat Hardness NDT ! Fini ; Spec
; |
| Cad Piate ]
Nut 8740 B 26058 Required MPI s
26 : yl Alcohol per
Lot # C9204 Ay Steet AMS-H-6875 94 HRG P - i SolventBased | AMS-QQ-P-416 | scguno
{ Amgegszz Lab Tested i i ‘ per Type Il
i 41 HRC Sample ENSTNG Class:3
t
Material Conforms Conforms Conforms Conforms Conforms
Conformance | AMS83%2 Traceability NADCAP NADCAP NADCAP NADCAP NADCAP Conforms
} it
| Material / i i
Source [ Mi Certs Bristol Bristol Bnstol Bristol Bristol Bristol Bnstol B
I Stress Embrittiement Test
' Required Load 225 in-lbs
Sample Size 10__‘ PCS
Time 23 Hours
i Tensile v ]
| Required Min 9000 LBS
Sample No LBS Sample No LBS Sample No LBS
1 9160 2 9180 3 9180

Page 1 of 2

Form QF1603(A)




BRISTOL

CERTIFICATE OF CONFORMITY

Materisls Testing

ind : CHEMICAL & PHYSICAL . :
iIndustries TEST DATA
- v
630 East Lambert Road E :
P.O. Box 630/Brea, California 92822-0630 “
Tel: (714) 990-4121 Fax: (714) 529-6728
LOT #: D3565
Component Matenal Srigiol Heat Treat Hard :
AR | Q.C Number ness NDT ! Firush {,
, ‘ MP|
| Washer 050 cs 27223 AMS-H-6875 oy i | per CadPiate |
1 # C0212 per ASTM-E- 1444 P ;
| Lot 21 AMS 5085 Lab Tested £M500 5410
t.g—c::arli.Rc Sampli¢ | Typell Clasa2
|
S5 e | Contorms Conforms Conforms | Conforms
Conformance AMS 5085 Matenal Traceability | NADCAP NADCAP NADCAP NADCAP
Radns Materal / Mill Certs l Bristo! Bristol Bristo! Bristo Bristo!
Comments: o

Parts have been produced, sampled, inspected, and tested in accordance with customer purchase order
specifications and conform to all requirements uniess otherwise specified

Unless otherwise specified, specifications are to the latest revision. Test methods are in accordance with
of NASM-1312 Fastener Test Methods if not specified by the customer. Any deviations to specification of
order requirements relative to testing have been resolved in writing with customers prior to shipment.

r

This certification relates only to the item(s) tested and shall not be reproduced except in full.
The recording of false, fictitious or fraudulent statements cr entries on this certificate may be

punishable as a felony under federal law

Review and Signature by one (1) of the following Authorizes this certification

and/or referenced

the latest revisions
customer purchase

Karen Day Certification Administrator Rick Kuhns, Quality Assurance

(\_\_3(\@@\,\\, A‘_j}l}»aq.u“f T D —

Manager

‘Gus Marguez. Final Inspection

Page 2 of 2

Supervisor

Form QF1603(A)



Page 1 of 1

BRISTOL  ceryricers orconromur
- » CHEMICAL & PHYSICAL
industries TEST DATA

630 East Lambert Road
P.O. Box 630/Brea, California 92822-0630
Tel: (714) 990-4121 Fax: (714) 529-6726

TORQUE EFFECTIVITY TEST

....................................................................................................................................

NUT PART #: BH00521-5 BOLT USED: NAS970§
LOT # D3565

MAX INSTLN. & REMOVAL.: ___fiQ_O____!N-LBS MIN BREAKAWAY: ES_?___!N-LBS
SEATING TORQUE: N/A IN-LBS 1st CYCLE: __hi/_\__
" o CYCLE .
saple 1 7 1B I
o b v T B R 1 TB R __ 11 BRI T BRI TE R
| o 30l 300 120l 2o 120 w20 28| Trisl T I U] ] ]
' l
- —

300/ 280 260/ 140 140 140 120 120 ‘2;%

2
3 270 240l 260l 140 140 1300 120 120 140
4

__4_ . 300 270 260 140, 140] 140 130 130l w40 " i ] {
5.“1_..,2201 200 240 120 140, 120[ 110 130 130" SO N TN N
6 | 220 200, 190/ 160/ 140 130| 140/ 130 140 | -
7 " 200 180 180 150 140, 120 130 120, 130 | |~ T T (
s 200170l 160/ 130/ 140 140’ 130 30| 130 ' = ; ) _:
9 250 230 190, 140/ 130 150 130/ 120 150{ . ) L

10 + 230] 210 18 0 150 160, 130/ 130 150 12 0/
L 6 — e e

n_| L | I N N SR TN N O O
- 12 - " — - w— | — a AE - P L} . .

,,,,,,,,,,, . . . [ e | — | TR —

_ 13 | S I | g = f__.__ B (. i _ - . e

1;.! I ! & e ) | : i fd |

B NN W S A — T W | A (.

186 ,__»‘ Tw ; I S _.__Itu - t . ].. I 1) } . ‘

L2 S S | o — -

18 | | ] I , | |

i1 ]

24 | L - | FOERSE PP (e L = N , S e *-’__, | _
25 | I . <I — = ,' i _; E i H 2

6 | I I I Y N 1 L] 1 1
27 l__ S P— i L - b i .__l

REMARKS:

FRORM QF 1603(A)
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Aviation Logistics Batch-Nr
K ‘A MINOLTA bizhub 454e BA3076343 3112582
Wi , ” l CERTIFICATION
644 I,g 0” ”” WORK ORDER HEAT NO.+
0 E. Cannlcng Stroot 083735 10127800 '
Prons (325 7324009 SALES ORDER /RLS
Fax (323) 721-2738 839781 /1
SOLD TO 150 9001-2000 REGISTERED
Bristol Industries
630 E. Lambert Road
Brea, CA 92822 ACCREDITED,
USA MECHANICAL TESTING
CERT # 911.01
CERT# 911 01
cusT cmaa!/g CUSTOMER PART QUANTITY CARRERS LADING N§ | SHIPMENT DATE
585423 980630 5,005 Lbs 4 00092164 09/06/2011

SPECIF CAMON B218740-103690A
A-8740,7AQ, SKFG, £HQ WIRE, SEAM & DECAR
Slze 0.368/0.370 Specifications: AMS 6322N,

"REE, SAIP Zinc Phosphate, Lime & Stearate Coating,
S 2301H, MIL-S-6043A AMEND 1 BMS 1107, AMS-S-6049-A

CERTIFICATION REQUIREMENTS

Chemical Properties

s/

.25

p /

.008

Mo’/

.26

sv o/

.012 .10

mn

.85

v’
.42

cr v’

.53

Physical Properties

Grain Size Jominy 1 Jominy 2 Jominy 3 Inclusions Macro

6 J5=53 JB=46 J10=40 S2-R1:C2 GOOD F&S=0

,

L

Country of Origin

USA - DFAR Compliant

Cleanliness Mill §
Charte

¥

Mechanical Properties

i

i TIEST UNITS

| Tensile Strength KSl

| Decarb (Total) In

| Yield Strength KsI

| % Elongation % o
% Reduction of Area Y% LAB APPRO\/
Rockwell Hardness B Scale HRB (s) DA’I‘i‘P 6 20

0.CAROS

DFAR 252.225.7014 ALT)

Merchandise covered Dy ths invoce is waranied to be free from defects in workmanship or mateda but not for any apectic length of time, type or maasure of service. No clal
wcognzed unless presanted i writing within 10 days time after receipt of matoral. Qur maximum liabifty for any claim predicatod upon detectve merchandise is limitet to rep
epayment of it, or to rapayment of the purchase price thersct, as wa elect. Material cut to specific length o size cannot be returmad for orecit and request for cancetlaten of g
ponsidered t manuiacture has been commenced. Buyer, by acseptance of the mercnandise covered by INs nvoice, agrees 10 the foregoing termg and conditons and those s
wreol. “The recording of false, fictitoug or fravdulont statoments o erties on this docurment may Le punishec as a fmoty under Federal ala(w;es Including Federal law, Title
REPRODUCTION OF THIS CERT!FICATION IS NOT ALLOWED UNLESS IN FULL.
Wire Tach. 'nc. metallurgical laboratory hL accrodited in the Icllowing tost. chemica analys's per A%‘M E 413, mechanical testing per ASTM A 370, Rockwel hardness poy
achic mount prep por ASTM E 8, daca burization depth per ASTM E 1077, IFt 140, inciusion ratrg per ASTM E 48, dewb.mucot\ partormad as per IF1 140
The opor‘o: Chemical and Physical Properties are Medt Source resuts. Transcrided from mil centificatss. HRB(W) are Fardnegs results perfonmed with a 1/18" carbide vell.
poscified, HRR and HAC results are conversians from ASTM A370 fabm 1 and 2. «Test result not covered by our current A2LA accreditation. Tests which have boen urdertay

avoratory that is not accredited are nol encaraed by A2LA or covered by Wire Tech, inc. A2LA pgsiediipl e ia) per Clauses 252. 225.7014 ALT. 1, 252 225-7

TEST RESULTS RELATE ONLY TO THE ITEMS TESTED
. Material is free of mercury, radium, or aip#

¥

[

SG

Resuits /

84.5
0.00
71.9
24
74.4
87

A4

fer allowance wil be
a.amnnl ofit, erie
Lich orders will not be
gt forth an the reverse
4, Chapter 47~

ASTME 18,

niess otherwise
fon oy & subcartractor

h0g, & 225.003(9)

& contamination.

Q3021 1) page 1 of 1 Mike Martinez QA Nriager

"LATEST REVISIONS OF ASTM®
p f./ ‘

09/06/2011

DATE




LCA MINCLTA bizhub 454e BA3076343

red under Interturbine Aviation Logistics Batch-Nr:

)

C HA RTE R EMAL 16858 Cold Springs Road

iaﬁggfn i STE E L Saukville, Wisconsin 53080
T (262) 268-2400

A Division of CHARTER STEEL TEST REPORT 1-800-437-8789

Charter Manufacturing Company, Inc. Reverse Has Text And Codes

FAX (262) 268-2570

- Cust P.O. 6618-6

ustomer Part # 8740C1A120-C-R

Wiretech Incorporated Charter Sales Order 70019315

6440 East Canning Street Heat # 10127800

Los Angeles,CA-90040 Ship Lot # 4078408
Kind Attn :Cert To Contact Grade 8740 R $K FG AQ 31/64 |

Process HRSA

Finish Size 31/64

| hereby certify that the material described herain has been manufactured in accordance with the specifications and standards listed

below and on the reverse side,and that it satisfies these requirements.

Test Resuits of Heat Lot# 10127800
Lab Code: 7388
CHEM C

MN P s SI N CR MO cu SN v
WL 39 A% 009 012 .25 42 .53 .26 .10 .006 001
AL N B n NB

026 Q070 0000 002 002

JOMINY(HRC) JOMO? JOMOZ JOMO3 JOMO4 JOMOS JOMOB JOMO7 JOMO8 JOMODS JOMIO JOM11  JOM1
58 57 56 55 53 61 48 46 42 40 38 38

JOM13  JOM14 JOM1S JOMI6 JOM18 ' JOM20 JOM22 JOM24 JOM26 JOM28 JOM30 JOM3Z
36 35 35 34 33 32 2 3 3 30 30 30

JOMINY SAMPLE TYPE ENGLISH = R JOMINY LAB = 0358-01

MACRO ETCH SURFACE =1 MACRO ETCH RANDOM =1 MACRO ETCH CENTER = 1
AMS 2301 FREQUENCY AVERAGE = .00 AMS 2301 FREQUENCY INDIVIDUAL = .00
AMS 2301 SEVERITY AVERAGE = .00  AMS 2301 SEVERITY INDIVIDUAL = .00

CHEM. DEVIATION EXT.-GREEN =

Test Resuits of Rolling Lot# 1038048
REDUCTION RATIO = 184:1

. Test Resuits of Processing Lot# 4077591,4078408

#of Tests Min Value Max Value Mean Value
TENSILE 20 81.4 84,3 929 TENSILE LAB = 0358-02
REDUCTION OF AREA 2 68 68 68 RALAB = (BE::M
ROCKWELL B 2 84 87 85 RB LAB = 0358-02

NUM DECARB = 2 FREE FERRITE DECARB = .000 FREE FERR & PARTIAL DECARB = .001
CP SPHERO % LAB = 0358-02 NUM SPHERO =2 SPHERODIZATION = 88.8

Specifications: Manufacuired per Charter Steel Quality Manual Rev 8,08-01-09
Meets customer specifications with any applicable Charter Steel exceplions for the folt 'w:‘m‘ ns:
Customer Documant « AMSEI2ZZNIAMS2301K/COPI0TOMBS25147: 1876 CHEM ONLY evision = Dated =
/
Additional Comments: Sy s N
LAB APPROV o,

DATE: 2 8 MHccH:

Q.CH B 106

DFAR 252.225.7014 ALT )

Charter Steel “This MTR sugersedes all previously
Saukvilie, W, USA datéd MTRs for this arder
E e (’s Q
J

(ACCREDITED] anice

ot Lo wiry

Bamard

Manager of Qpality Assurance

Rem: Load1,Fax0,Mall0 Page 10f1 05/2/2011




under Interturbine Aviation Logistics Batch-Nr:
LTA bizhub 454e BA3076343 3112582
The following stalements are applicable to the material described on the front of this Test Report:
1. Except as noled, the steel supplied for this order was melted, rolled, and processed in the United|States
meeting DFAR's compliance
2. Mercury was not used during the manufacture of this product, nor was the steel conlaminated with mercury
during processing.
3. Unless directed by the customer, there are no welds in any of the coils produced for this order.
4, The laboratory that genergted the analytical or test results can be identified by the foliowing key:
Certificate
Number | Lab Code Laboratory Address
Charter Steel ,
0358-01 7388 CSSM Melting Division 1653 Cold Springs Road, Saukwvjlie, Wi 53080
0358-02 CSSR/ | Charter Steel Rolling/ S )
8171 CSSP | Processing Division 1658 Cold Springs Road, Saukvjile, Wi 53080
0358-03 123633 Charter Steel Ohio . ey
CSFP Processing Division 6255 US Highway 23, R.‘s.mgsun, OH 43457
0358-04 125544 CSCMW |~ steel Clevel 4300 £ 49th St., Cuyahoga Heights, OH
2 CSCR harter Steel Cleveland 441251004
[ . . = Subcontracted test performed by laboratory not in Charter $tee! system
5. When run by a Charter Steel laboratory, the following tests were performed according to the lates!
revisions of the specifications listed below, as noted in the Charter Steel Laboratory Quality Manugl:
’r Test Specification CSSM| CSSRICSSP | CSFP | CSCMICSCR
Chemistry Analysis| ASTM E415; ASTM E1019 B X
Macroetch| ASTM E381 X X
L Hardenability (Jominy) | AsTM A2s5; SAE J406; JIS G061 s
| Grein Size| ASTME112 X X X X
Tensile Test| ASTM E8; ASTM A370 % X K
- Rockwell Hardness | ASTM E18; ASTMA310 A X & ! -
' Microstructure (spheroidization) | ASTM A892 X X
nclusion Content (Methods A, E)| ASTM E45 X X
Decarburization| ASTM E1077 A X X
Charter Steel has been accredited to perform all of the above tests by the American Association fgr
Laboratory Accreditation (A2LA). These accreditations expire 01/31/13
All other test results associated with a Charter Steel laboratory that appear on the front of this repgrt, if any,
were performed according to documented procedures developed by Charter Steel and are not acgredited
hy A2LA.
6. The test results on the front of this report are the true values measured on the samples taken fronj the
production lot. They do not apply to any other sample.
7. This test report cannot be reproduced or distributed except in full without the written permission ofl Charter
Steel. The primary customer whose name and address appear on the front of this form may reprofiuce this
test report subject to the following restrictions:
«lt may oe distributed only to their customers
«3cth sides of all pages must be reproduced in full
8. This certfication is given subject to the terms and conditions of saie provided in Charter Steel's
acknowledgement (designated by our Sales Order number) to the customer's purchase order. Both
order numbers appear on the front page of this Report.
9. Where the customer has provided a specifiction, the results on the front of this test report conform to
that specification unless otherwise noted on this test report.
LAB APPROVER TQ" ,
EP 2 6 200 N O
GEaio DATE: TECH:__ N
Q.CARCIGASE
DFAR 252.225.7014 ALT 1
T



Gibbs Certificate of Analysis

Gibbs Wire & Steel Company, Inc. 3751 Olive Road, South Bend, Indiana 46628

_ SCANNED Date Shipped: 12/13/2011
BRISTOL INDUSTRY Cust Order #: 585996 “
630 E. LAMBERT Amount Shipped: 550.00
BREA CA 92621 USA

&

v
Description: 0.0180" P/M.001 X 0.8300 P/M.003
C1050 Annealed Spring Steel Strip

Edge: # 3 Heat Number: SVW2139259 ~-~

Mill Coil ID: Gibbs Coil 1D: Gibbs Number: 24684

To Certify that the material shipped against your above order number is in accordance with

Specification. ASTM A684-10A AMS 5C85

¢ 0500  Mn 06800 ¥ P 00070  Sul 40030 ol
si 017007 Cr. 0.0200 Ni:  0.0100 Mo:  0.0100
Co: Cu 00200 N2: Fe: |
Ti:  0.0020 Al 0.0440 Be: W
Zn: Sn: Pb: Cb: ;
Ta: V. %
- CRT W ——— ; . — e — )
PRE-HEAT POST-HEAT
MIN MAX MIN . MAX

Tensile Strength: ‘

Yield Strength: I.éélg»o/\PPP \//a—‘{)

Reckwell Hardness: B 66 B66 AT ‘_ﬂ_w TECH B )

Grain: Q} O HE S - w ) 5

Elongation % in 2". DEASR 2522257014 ALT ]
(
\46/\&94'1, 71,“!{'

AMERICAN STEEL & ALUMINUM —e ot
Glbbs Wire & Stee! Company, ne,

Certification Clerk

ITEM# 982169 Alison Fink
MILL SOURCE: AMERICAN STEEL & ALUMINUM / MELT

SOURCE: DUFERCO

GWS #: 572102 Tel: (574)234-6071; Fax: (574)237-0712
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under Interturbine Aviation

Batch-Nr:

bizhub 454e BA3076343 31125¢

AMERICAMN STEEL & ALUMINUM

27 ELM STREET
AUBURN MA 01501
Phone: S08-832-9681 Fax: 508-832-3719
CERTTFIED TEST REPORT
10/2

1/11
sold 7o shipped To:
s Y-S TRELCOT GIBBS WIRE & STEELCOT
PO BOX 520 METALS DRIVE
SOUTHINGTON cT 06489 PLANTSVILLE CT 06489
sales order #...: 0951597-01
customer Order #: 024
Customar Part #.: PER ASTM A684-10A AMS5085
§928...000. 00000 +0154/-00075 X 6.812+-005 X COIL
Item Description: CR SPH ANN C1
HOAt #..vvue....t SVW2139259
chemical analysis
CARBON MANGANESE PHOSPHORUS  SULFUR SILICON ALUMINUM BORON
5300 , 6800 0070 .0030 .1700 0440 .0
MOLYBDENUM  CHROMIUM COPRER NICKEL TLTANIUM VANADIUM COLUMBIUM
,0100 020 .0200 ,0100 0020 .0000 . ,
Rockwell B 69

weight Shipped _H5to

rHY S-S TO CRRTIFYTHAT TAE SOREGUING LS A TRUE TUPY OF TRE DATA FURNI
BY THE PRODUCTNG STEEL NMILL NOW ON FILE A1 THE OFFICE OF AMERICAN STEEL

fORYZED AGENT

LAB APPRO\@.;%
?59‘{ &0 L rocH ,-(BI-LMl—ﬂ

DFAR 252.225.7014 ALT 1

- .
CONNECTICUT -

CCACS 27223

SHED US
L AND




2 : DUFERCO M CORP. 087302011 08:40
ngmmwno ..mm_omsma.aam_ 3 i CSTMBI0S
Farrell Corporation N

]
CERTIFICATE OF TEST FOR ﬂowr 75229608 HEATY SVW2139253
]

[soLn To AMERICAN STEEL AND ALUMINUM, LG ORDER SPECIFICATIONS
27 ELM STREET i
AUBURN, MA 01501 CUSTOMER PO: MOST133407 M ORDER: 271512 TEM: 50234815
RESATA FORCOM: 7228008 i eocr: Ut DOUSTRY BPEC: ASTM AFEB34
PRODUCT TYPE: CR f n!-mm.{n.e)» CURTOMSR XPEcs
TO: AMERICAN STEEL AND ALUMINUM, LLC PRODVCT CATEGORY: NA H MARDNESS: &2 RB 1AX CUSTOMER PART &k 20883
% ORBERED GRADE: SARDMESS RANGE: NA CERTS 2
27 ELM STREET ORDERED GAUGE: .ﬂmuo!ﬁ. YELD: CUSTOMER NOTR:
AUBURN, MA 01501 GAUGETOL: +.00075-0073 TENSILE:
OROFRED WIDTH: 38,0000 M { L ORGATION:
WITTH YOR:  + 15750000 _ DENCG:
JoB# cong sZE WGT HARDNESS i
27181201 7522960 T7A5T “
7522960A 0450 x 36.0000 13400
75220608 0150 x36.0800 12680
= HEATR SVW2139253 (Counby of Origin: USA) C: 53-MN: 58-P: 007.S: £03-S: .70 -AL: 044 -CU: .020-NI: 010-CR: 020~ MO: 010 -8 002 - Tk 0O2-V2 - NB: "~
'y . N: 0061-B:*-CA: DBO25-CE:"-ZR{"-AS:*-8B:°
i ;82  ocows SIZE WGT
3 7is1201 qﬂws» 0150 x 35.0000 13400 nr
= HEAT# SVW2139250 (Country of Origir: USA) \ Gt 53-MN: 68-P: 007-8: -8% 170 -AL: .044 - CU: 020 - Nk .C10-CR: 020-MO: 0%0-SN: 002-Tr 002-V:*-NB:*-
) N: 0081 -8:°-CA a@.nm_fdc.-».m..-mu”.
b |
] -
n N
—4 [a 6] ﬂ
oW |
O o3
s e _
=4
£ ™ i
R i
T o |
- O
> - = AP f
< © _ LAB APPROVAE
’ |
B G oo A
c m DATE: TECH:
Mu @ i e I X 3 J\N
- _ ¢ ~'o SUPPS o o
5= DFAIR 252.2257014 ALT 1
>4
QG m
= e Elemants with 2 reporiad vais of ** ” were undetected, and thus ers loss ten .001%. “ (
i Manutactired in the United Statos of Ametica L . VN«N@
w0 DUFERCO FARRELL CORPORATION cantifies that tho matarial listed herein has bean tested in 3 i ds presciibed in the goveming
- spedificaions. Based Upon the results of such tasting the maeriat conforms 10 the speciications. A testing hss bosn parformed using the CTent ravision of Dole FSddons
: = the leating specificalions. | - Supendeor - Maleflugicat L ab
-
R |
: B ||
2 - E—— { s e
| |




HKLX

Page: 1 of 1

1
1

P.O. Box 025263, Miami, FL 33102-5263 « Tel: 305.925.2600 -« Fax: 305.507.7191
Plant Location: 10000 N.W. 15th Terrace, Miami, FL 33172 -« SITA: MIAMMCR

www.KLXaerospace.com

shipped From: NORDPORTBOGEN 6, D-22848 NORDERSTEDT, GERMANY

Material Certification

The items set forth on the purchase order referred to below have been visualiy inspected

and the dimensions thereof have been measured b

y us, and based on the aforesaid, as well

as the representation made to us by the manufacturers of the items subject af such purchase

order, we hereby certify that such items are in conformity with all current governmental

and manufacturer's requirements, specifications, drawings, and conform to the purchase

order requirements. Said items are in new condition and have not been obta ned from any

U.S. Government or Military source and are traceable to KLX Aerospace Soiutions.

FIRM: AJ WALTER AVIATION LTD

PURCHASE ORDER#: CPE1887

CUST REF# LOT-NUMBER

|
Eff Date EXP DATE

QUANTITY U/M PART - NUMBER

500 EA NSAS5472-5K7 D3565

%*
i 12/28/15

Jasofi Lev%/

Senior Director, Global Quality

Inv # 12/28/15

Form 67 Rev 1.0




